
Holland & Knight 
315 South Calhoun Street. Suite 600 1 Tallahassee. FL 32301 1 T 850.224.7000 1 F 850.224.8832 
Holland 8 Knight LLP I www.hkIaw.com 

D. Bruce May, Jr. 
(850) 425-5607 
bruce.may@hklaw.com 

February 28,201 1 

Via Hand Delivery 

Ms. Ann Cole 
Florida Public Service Commission 
2540 Shumard Oak Boulevard 
Betty Easley Conference Center, Room 11 0 
Tallahassee, FL 32399-0850 

Re: In Re: Application for incre,xe in water and wastewater rates in Alachua, Brevard, 
DeSoto, Highlands, Lake, Lee, Marion, Orange, Palm Beach. Pasco, Polk Putnam, 
Seminole, Sumter, Volusia, (2nd Washington Counties by Aqua Utilities Florida, 
Inc., Docket No. 080121-WS 

Dear Ms. Cole: 

Pursuant to Order No. PSC-lO-O:!97-PAA-WS, enclosed for filing are the original and 
[...]
cc: Ms.. Aliki M,oncrief, OGC: . .  

Ms. Mary Wi1son;OGC 
Ms. Ollie Henderson, Data Proazessing FDEP, NED 
Ms. Candice McClure, Aqua Ubilities Florida, Inc. (cmmclure~quaamerica.com) 
MS. Tricia Williams, Aqua Utilities Florida, Inc. (pnvilliams@aquaamerica.com) 
Mr. Paul Thompson, Aqua Utilities Florida, h c .  (pdthompsonQaquaamerica.com) 

'%lox ProlcclIo~i, Lcss Proass" 
lilrp:fii+t.w dcpsfafe. 1. UY 



Attachment 5 



July 2,2010 

SENT VIA MAIL 

Mr. John Lihvarcik, President 
Aqua Utilities Florida, Inc. 
Post Office Box 490310 
Leesburg, FL 34749 

Florid,a Department of 
Environmental Protection 

Nnttrean Dimkt 
7825 E ,apadows  Way, Suite B2OO 

Jacksonville, Florida 32256-7590 
phone: 904/807-3300 + Fax: 904l448-4366 

RECEIVED 
JUI. - ' i'II1i1 

Aqua Utilities 
Florida inc. 

Charlie Crist 
Governor 

lelf Kottkanip 
Lt. Cmmnor 

Mlchdci W. Sole 
Secretary 

Putnam County - Potable Water 
Sanitary Survey 2010 
Pomona Park W P  I /  PWS ID: 2540905 

Dear Mr. Lihvarcik: 

On June 16,2010, a Sanitary Survey of the above referenced Community water system was 
conducted with the courteous assistance of Mr David Haring. The Department is pleased to inform 
you that the above referenced facility is in compliance with the Florida Safe Drinking Water Act, 
Sections 403, Florida Statutes (FS), and the rules promulgated thereunder, Florida Administrative 
Code (FAC) Title 62 

Please note that the Disinfection Byproduds sampled in 2008 was low enough whereby the system 
was able to reduce to triennial monitoring. Normally, the next set would be due in 2011. Due to the 
fact that this would put Pomona Park monitoring for Disinfection Byproducts in the same 
compliance year as Large Community systems, the schedule has been adjusted so that the system 
should sample in 2012 with the other small community water systems. 

As a reminder, this system is required to monitor for the following parameters during 2UlO: Total 
Coliform Bacteria with Residual Disinfectan1 Levels on a monthly basis. 

A copy of the Sanitary Survey is enclosed for your records. If you have any questions, please contact 
me by telephone at (904) 807-3334 or e-mail at Benjamin.Pilk@dep.state.fl.us. Thank you for your 
cooperation with Florida's Safe Water Drinkin: Act. 

Sincerely, 

Ben Piltz 
Environmental Speciaiist I 

B M :  BLP: bp 

cc: Mr. Paul Thompson, Operator, Aqua Utilities Florida via pdthompson@aquaamerica.com 

"Morc I'rolcclion. /.ess Process" 
l i f f p : / ~ v w . d r ~ ~ ~ . . s l a l c .  fl.vd 



State of Florida 
Department of Environmental Protection 

GeRtFalEJrtheast District 
SANITARY SURVEY REPORT 

Plant Name Pomona Park WTP - County Putnam PWS ID # 2540905 ~ _ _ _ _ _ _ ~  

Plant Location- 110 Church Street. Pomona Park. FL 32181 
Owner Name Aaua Utilities Florida. Inc I/ Mr. John Lihvarcik. President Phone 352-732-6027 
Owner Address 

Phone 

Post Office Box 490310, Leesbtmr. FL 34749 
Designated Rep. John Lihvarcik - Title President Phone 352-732-6027 
Facility Contact Mr. Paul ThomDson Title Omrator Phone 386-937-1 143 
This Survey Date 6/16/10 Last Survey D i g  8/2/07 Last C.I. Date 611 8/09 

1 PWS TYPE 8 CLASS: Community - (5D)- 

SERVICE AREA CHARACTERISTICS 
MuniciDalitv 

FoodService: U Y e s  No m N / A  

GENERAL INFORMATION 
Number of SeM'ce Connections 192 
Population Served 672 Basis Operator 
Plant Design Capacity m o o 0  eod 

Average Day (from MORs) 29.339 
Max. Day (from MORS) 55.003 eDd 
Total Storage Capacity 2.500 Pallons 
COInmentS MOR data is based uoon th e last 12 month 

averaae. 

LOCATION 
Latitude 29" 29' 44.68* North 
Longitude Elo 35' 45.27" West 
GPS: Yes Date: 7197 
Directions ys Hwv 17 south t o Main Street in Pomona Park. 
Turn len on Church Street and the dant is on the left. 

Basis Well caDacitv 
md 

- 

OPERATION 8 MAINTENANCE 
Certiiied Operator: 
Operator(s) & Certification Class-Number 

Yes 0 No 0 Not required 

Mr. Paul Thompson 

O&M Log: a y e s  U N O  O&M Manual: [XIYes U N O  
ODerator Visitation Freauencv 

Hrslday: Requimd Actual 

Non-consecutive Days? Yes 0 No NIA 
MORs submitted regularly? Yes 0 No c] NIA 
Data missing from MORs? [XI No Yes NIA 

Dayslwk: Required 3 Actual 5 

RAW WATER SOURCE 
[XI GROUND; Number of Wells 
0 SURFACWUDI; Source 

PURCHASED from PWS ID # 
0 Emergency Water Source 

Emergency Water Capacity 

AUXILIARY POWER SOURCE 
Yes 0 None 0 Not Required 

Source Onan Generator 
Capacity of Standby (kw) 30 
Switchover: Automatic 0 Manual 
Standby Plan: [XI Yes 0 No 
Hrs Operated Under Load 4 hrlmo. 
What equipment does it operate? 

2 

[XI Well pumps 
[XI High Service Pumps 
[XI Treatment Equipment 

Satisfy 1/2 max-day demand? H Y e s  U N O  D u n k  
Comments Satisfactorv 

TREATMENT PROCESSES IN USE 
HvDochlorination 

What additional treatment is needed? 
No additional treatment is reauired. 

For control of what deficiencies? 

DISTRIBUTION SYSTEM 
Flow Measuring Device Flow Meter 
Meter Size & Type 
Backflow Prevention Devices: Yes 0 No 
Cross-connections No cross connections observed. 
Written Cross-connection Control Program: Yes 
Coliform Sampling Plan: Yes 0 No 
Comments Plans, Manuals. and Low are keDt on site 

4" Neptune Meter 

at the Dlant. 



Pornona Park WTP PWS ID # 2540905 
Survey Date 6/16/10 

GROUND WATER SOURCE 

COMMENTS 

L 



Pomona Park WTP 

Tank TypelNumber 

Capacity (gal) 
Material 
Gravity Drain 

By-pass Piping 

Pressure Gauge 
Siaht Glass or 

CHLORINATION (Disinfection) 
Type: HvDc-Chlorination 
Make Stenner Capacity 10 aDd 
Chlorine Feed Rate 45% 
Avg. Amount of CI2 gas used 
Chlorine Residuals: Plant - Remote ..064 
Remote tap location 
DPD Test Kit: 0 On-site Wlh  operator 

Injection Points Pre hvdro tank 
Booster Pump Info Booster DurnDs not installed. 
Comments 

NIA 

Bacti SarnDlina Point 

None 0 Not Used Daily 

H 

5,000 
Steel 

Yes 
Yes 
Yes 
^ ^  

Chlorine Gas Use 
Requirements 

YES NO Comments 

Qual System 

Auk-switchover 
A l a r h  

Fresh Ammonia 10 Q l  
Ventilation I oy 

0 0  
o n  

Room Liahtina I O  oI\ 

Access Padlocked 
Height to Bottom of 
Elevated Tank 
Height to Max. 
Water Level 
Last Inspection 
Date (for tanks with 
access manholes) 

Warning Signs 10 01 \ 
Repair Kits 10 01 \ 

Yes 

NIA 

NIA 

2008 

Fitted Wrench ~n n~ \ 

Scale \ 
Chained Cylinders\ 

Reserve Supply 

Adequate Air-pak 
Sign of Leaks 

-7 
- - 

HousinglProtection I I 

o n  

0 

0 \o 

0 0 

B , o  

AERATION (Gases, Fe, & Mn Removal) 
Capacity 

Comments 

Type\ 
Make 

PWS ID # 2540905 
Survey Date 6/16/10 

S.b. 

Yes 

L&el Indicator 
Fittings for 
Sight Glass 
ProtectedOpenings I N/A I 
PRWARV I 

, HIGH SERVlCE PUMPS 
I I I IbympNumber I 

I Date Installed I x I I 
I Maintenance 

Comments \ 

3 



PWS ID # 2540905 
Survey Date 6/16/10 

Pomona Park WTP 
~ 

I I COMMENTS 

c"L"', I (distribution number based upon the population served) ]I I 2 field readings (i.e. one taken with each microbiological 
sample that is taken from the distribution svstern). Onlv 1) Disinfectant Levels I XxXxxxxX 1 Mlmthly 

Disinfection Byproducts (DBPs) 2008 

Nitrate & Nitrite (as N) 2010 

Inorganic Contaminants 2009 

Volatile Organic Contaminants 2009 

Synthetic Organic Contaminants 2009 

Radionuclides 2009 

Secondary Standards 2009 

?011 
01 2 / 
laiver 

Samples taken from preapproved sample plan sites. 

Samples taken from disbibution. Waiver available if there 
is tm asbestos pipe in the distribution system. 

Unless othelwise noted, all samples shall be representative of each source after treatment. 

SCHEMATIC (not to scale): 

ARV 
t 

4 



Pomona Park WTP PWS ID # 2540905 
Survey Date 611611 0 

I . . -. 

onn 

n u I 

DEFICIENCIES: 

Inspector - 'Title Environmental Soecialist I Date 07/02/10 
Ben Piltz 

Approved by - Title Enaineer SDecialist IV Date 07/02/10 
Blanca R. Rodriguez 

5 



Attachment 6 



Florida Department of 
Environmental Protection 

Northeast District 
78:!5 Baymeadows Way. Suile B200 

I:lcksonville. Florida 32256-7590 
Phanc 904l807-3300 t Fax. 7041448-4366 

Charlic Crist 
Govcrnor 

leff Kottkninp 
1.t. Governor 

Michncl W. Sole 
Secretary 

August 27,2010 

MI. John M Lihvarcik 
President 
Aqua Utility Florida Inc 
EO. Box 490310 
Leeshurg, Florida 34749-3 I O  
(941) 907-7400 

Re: Alachua County -Wastewater 
Certification of Completion 
Arredonda Farms Mobile Home Pari< WWTF - FLA011315 

Dear Ms. Lihvarcik 

The Florida Department of Environmental Protection (FDEP) acknowledges receipt of DEP Form 62-620.910(12), 
Notification of Completion of Construction of  

Hydrasieve Model 554-2-48 influent static fine scri:en which is 304 stainless steel traverse bar screen that is 48 inches 
wide by 54 inches long with 0.060 inches (1.5 mm) openings. 
An 8,500 gallons flow equalization tank. The equalization tank that has one Roots U-RAI 36 blower with a 5 hp motor. 
The tank also has a duplex pumping system with a capacity of 100 gpm @ 20feet total dynamic head. 
An additional 8,500 gallons aeration basin tank. The tank is set approximately 2 feet above existing tank top elevation. 
A flow splitter box to capture all the flow from aeration basin AT-4 and equally distribute flow between aeration AT-5 and 
AT-6 and in tum to clarifier 1 and 2. The box has adjustable aluminum weir gates. 
Two 8,500 gallons digester tanks. Aeration and mix.ng is provided by one Roots U-RAI 36 blower with a 5 hp motor. 
Replacement of existing diffusers with membrane type coarse bubble diffusers and replacement of some deteriorated 
galvanized steel aeration piping. 
Replacement of the existing outlet baffle and concrete weirs in both existing clarifiers with new outlet baffles and V-notch 
adjustable aluminum weirs. Remove and replace existing 4 inch retum activated sludge airlift in existing clarifiers and 
replace with 3 inch schedule 40 PVC airlifts and 6 inch PCV gravity retum piping to the head of the plant and to the new 
sludge holding tanks. 

There were not significant changes in the design and related materials approved by the Department under Permit 
Number FLA011305 issued on December 15,. 2009. Based on information provided, the Department accepts the 
project for service, If you have any questions, please contact Joseph Emery at (904) 807-3342 or 
Joseph.Emer@dep.state.fl.us. Your continued cooperation in our wastewater program is appreciated. 

Sincerely, 

, . jT2 L,&'f.h"'y''" 
D. Vo, P.E. 
Wastewater Permitting Section 

cc : 

Mark Bubel, P.E. -Aqua Utility Florida Inc 
Patricia Williams, P.E. -Aqua Utility Florida lnc 



Attachment 7 



Florilda Department of 
Environmental Protection 

Northeast District 
7828 Baymeadows Way, Suite 6200 

lacksonvillc. Florida 32256-7590 
Phnnr: 9fl41807~33flC + Fa*: 9041448.4366 

Charlic Crist 
Covcrnos 

lcff Kottkamp 
I..{. Govcrnix 

hlinii A. Drew 
Sccretay 

October 20,2010 

Mr. John M. Lihvarcik, President 
Aqua Utilities Florida, Inc. 
110 Thomas Avenue 
Leesburg, FL 34748 

Re: Alachua County - Domestic Wastewater Enforcement 
OGC File Number 10-1903 
Arredondo Farms MHP -. FLA011315 

Dear Mr. Lihvarcik 

This letter is to inform you that the above-referenced enforcement project has been 
closed by the Florida Department of Ertvironmental Protection. All conditions of the 
Consent Order have been satisfied. 

Should you have any questions conceriling this Consent Order, please contact Heather 
Webber at Hea tlier.WebberOdeg.state.fiu.us or at 904-807-3316. Your cooperation is 
appreciated. 

Sincerely, 

'l'om Kallemeyn 
Wastewater C & E Supervisor 

cc: Paul Thomas, Aqua Utilities 
Tricia Williams, Aqua Utilities 
Stacie Greco, Alachua County 
Ollie Henderson, FDEP - Jacksonville 
Diana Thurman, FDEP - Tallahassee 
Lea Crandall, Agency Clerk, Mail Station 35 



Altachment 8 



Florida Department of 
Environmental Protection 

Central District 
3319 Maguire Boulevard, Suite 232 

0-lando, Florida 32803-3767 

SENT VIA E-MAIL TO: jmlihvarcikQaquaamerica.com 

August 20,2010 

AQUA UTILITIES FLORIDA INC 
PO BOX 2480 
LADY LAKE FL 32158 

Chirlir: Crist 
Governor 

Jeff Kottkanip 
Ll. Governor 

ibficliael W. Sole 
Sccretary 

OCD-C-WW-10-0624 

ATTENTION JOHN LIHVARCIK 
PRESIDENT 

Lake County - DW 
Morningview WWTF 
Wastewater Facility - Permit No. FLA010610 

Dear Mr. Lihvarcik: 

On July 29, 2010, Department personnel conducted a routine inspection of your wastewater 
facility. At the time of the inspection, the overall operation of your facility was found to be in 
substantial compliance with the terms an3 conditions in Permit Number FLA010610. Please 
review the enclosed inspection report and sorrect any deficiencies, which have been noted. 

Your continued cooperation with our wastewater program is appreciated. 
questions, please contact me at (407) 893-331 3 or via e-mail: iennv.e.farrell~deD.state.fl.us. 

If you have any 

Je.nny Farrell 
Environmental Specialist 
Wastewater Compliance/Enforcement 

JFlar 

Enclosure: Inspection Report 

cc: Lake County Water Resource Management, scataus@lakecountvfl.sov 
Patrick Farris, Aqua Utilities Inc, pafa-ris@aquaamerica.com 
Edward Pellenz, Aqua Utilities Inc, ~jl,ellenz~aquaamerica.com 



8/9/2010 12:06:14PM 

FLORIDA D E P A R T M E N T  O F  E N V I R O N M E N T A L  P R O T E C T I O N  

WASTEWATER COMPILIANCE INSPECTION REPORT 
F A C I L I T Y  A N D  I N S P E C T I O N  I N F O R M A T I O N  @ = Optional 

Entry D a t c ~ i m e  Nnme and Physical Location or Faeiiiry WAFIL I U  county 

Momingview WWTF FLA010610 Lake 7/29/2010 11:45:00 AM 

1322 English Road Phone @ EritDslflimt 

Leesburg, FL 34749 - 310 7/29/2010 12:08:00 PM 

PERMITSIORDERS SELF MONITORING PROGRAM 

IC ~ . t ~ e r m i r  NE 3 .  Laboratory IC 

NA 2. .Compliance Schedules NE 4. Samp'ing; 

NC 5. t Kecords & Repons IC 

Name(a1 of Fieid R~presenlativor(r1 Titie Emnil Phone 

Adam Michaelsen Aqua Utilities Operitor 
Nome and Address of Permittee or Designated Reyrrsentntive Title Phone @ Opersior Certinfstion # 

John M Lihvarcik President 

Aqua Utilities Florida Inc 
I100 Thomas Avenue E m d  

Leesburg, FL 34749 

InSPectionTYPr I C I E I I I Sam~Ie~Taken(Y/N): N I 0 Samok I D #  N SsmDier sdit (YIN): N 

FACILITY OPERATIONS EFFLUENTIDISPOSAL 

6. Facility Site Review IC 9. tEmucnrQualiry 

I .  Flow Measurement IC IO. tEmucnt Disposal 

8. toperalion & IC I I .  ResidunldSludge 
Maintenance 

X Domestic Industrial Were Photos TakmWINI: N bi Loe book Vulumi : EIP PUS< N/A 

NA 13. Other: NA 12. Groundwater 

I Recommended Actlonr: Lctict I 

CD/ (407)893-3313 

CD/ (407)893-3313 

isOM.JSAA..4 
David Smicherko 

081 17/20 10 

August 19,2010 

Revised February 11,2010 



Facility Name: Morningview WWTF 
Facility ID: FLA010610 
Inspection Type: CEI 
Date: 7/29/2010 12:08:00 PM 

FACILITY BACKGROUND: 

Address: 1322 English Road, Leesburg, FL 34749 - 310, Lake County 
Permit Information: Wastewater Permit issued: 3/2/2007, arid expires: 2/19/2012 
Treatment Summary: Extended Aeration Sewage Treatmer.t Plant WiEmuent To A Percolation Pond 
Permitted Capacity: 0.02 

I .  Permit: 1N COMPLIANCE 

1.1 Observation: A copy of the pemiit was onsite and available to plant personnel 

2. Compliance Schedules: NOT APPLICABLE 

3. Laboratory: NOT EVALUATED 

4. SamDling: NOT EVALUATED 

5. Records and ReDorts: OUT OF COMPLIANCE 

5.1 Observation: General - A copy of the current laboratory certification was available at the time of the inspection (62- 
620.350(1) F.A.C.). 

Additional Comments: Samples are analyzed by Plant Technicians Laboratory 

5.2 Observation: General - Operators' certifications were current and available on-site 

5.3 Obseivation: General - The certified operator's daily logbook was complete 

Additional Comments: The logbook was pre-number ed, bound, and contained sufficient operationlmaintenance entries. 

available to plant personnel, 
5.4 Observation: Genera[ - A copy of the Operation and Maintenance Manual as required by Chapter 62-600, F.A.C. was 

5.5  observation: Generai - Please see specific Comment 